

## Test Report

No. CANML2209144803

Date: 25 May 2022

Page 1 of 3

Client Name : WUXI XINGDA NEW POAM PLASTLCS MATERLALS CO.,LTD

Client Address : 88 XIGANG RD(S)DONG GANG TOWN XISHAN DISTRICT, WUXI, JIANGSU,CHINA

Sample Name : ZG

The above sample(s) and information were provided by the client.

SGS Job No. : GZPL2205004350PC - GZ  
Internal Reference No. : SUIN2205004039PC  
Date of Sample Received : 10 May 2022  
Testing Period : 10 May 2022 - 19 May 2022  
Test Requested : Selected test(s) as requested by the client.  
Test Method(s) : Please refer to next page(s).  
Test Result(s) : Please refer to next page(s).

Signed for and on behalf of  
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

*Jany Zhong*

Jany Zhong

scan to see the report



CANML2209144803



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)

SGS-CSTC Standards Technical Services Co., Ltd.  
Guangzhou Branch Testing Center Chemical Laboratory

198 Kezhu Road, Sciotech Park Guangzhou Economic & Technology Development District, Guangzhou, China 510663  
中国·广州·经济技术开发区科学城科珠路198号 邮编: 510663

t (86-20) 82155555 www.sgs.com.cn  
t (86-20) 82155555 sgs.china@sgs.com

## Test Report

No. CANML2209144803

Date: 25 May 2022

Page 2 of 3

Test Result(s) :

Test Part Description :

Specimen No.	SGS Sample ID	Description
SN1	CAN22-091448.001	Black particles

Remarks :

- (1) 1 mg/kg = 0.0001%
- (2) MDL = Method Detection Limit
- (3) ND = Not Detected ( < MDL )
- (4) "-" = Not Regulated

### Mineral oil

Test Method : With reference to BFR method, analysis was performed by GC-FID & GC-MS.

Test Item(s)	Unit	MDL	001
MOSH(C10-C16)	mg/kg	5.0	ND
MOSH(C16-C25)	mg/kg	5.0	ND
MOSH(C25-C35)	mg/kg	5.0	ND
MOAH(C10-C25)	mg/kg	5.0	ND
MOAH(C25-C35)	mg/kg	5.0	ND

Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple Acceptance Rule (  $w=0$  ) stated in ILAC-G8:09/2019.



Sample photo:



SGS authenticate the photo on original report only

\*\*\* End of Report \*\*\*

